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MECHANICAL BEHAVIOR OF SOFT ROCK IN

MULTIPLE STAGE TRIAXIAL TEST

Koichi AKAI
Yuzo OHNISHI
Der-Ho LEE

(Kyoto University)

Test results on the validity of the multiple stage tri-
axial test for the determination of strength parameters
(peak and residual) of water saturated soft rock are present-
ed. The strength parameters obtained from MST tests were com-
pared with those evaluated by single stage triaxial tests,
and it was shown that the MST tests is valid and applicable
to saturated soft rocks if the stress path in the triaxial
test is adequately chosen.

The saturated rock behaves differently from dry rock in
the multiple sage triaxial test. Especially in undrained con-
dition, at each stage consolidation process has to be carried
out. Otherwise strength parameters are not obtained because of
pore water pressure,

The mechanical behavior of the saturated soft rock in MST
test has been investigated in detail. The lateral and axial
strains, excess pore water pressure, volumetric strain and
poisson's ratio were measured and the influences of these

factors on the strength and deformability of rock were analysed.



